Army Submission for UBU Workgroup (31 Oct 02)


Problem List for the 1 October 2002

Professional Services and Outpatient Guidelines 

1.  Page 1-2, Diagnostic Coding: Description provided in the ADM misrepresents history and meaning of “coding”. Need to clarify that the ICD-9 was developed by the WHO to track mortality.  Since it doesn’t capture cause and complexity/morbidity, the ICD-9-CM, clinical modification was developed, etc.

2.  Page 1-2, 1.3 Evaluation and Management Coding: Add further clarification regarding “what” E&M codes non-privileged providers can use and under “what” circumstances.  For example: the highest level of E&M complexity that a non-privileged provider may use is 99211.  However, the use of E&M codes are required for all encounters in ADM regardless of privilege status.  This is required by ADM edits and business rules and is justified by the use of E&M code 99499. 

The problem also seems to be related to the way the non-privileged providers are built into in the provider file (without the appropriate specialty codes for billing- i.e. LPN, medics, and technicians). 

Would also like to see “post op period” addressed in this section.
3.  Page 1-4, 1.7.1, Coding Questions: Remove telephone numbers for coding assistance under “Army.”.  Use instead the Army email address: coding-help@pasba2.amedd.army.mil.

4.  Page 1-5, 1.7.3, Reviews/Audits of Ambulatory Coding: Consider rewording statement: “coded data must be accurate ‘if it’ is to be used for reimbursement…” This is too vague since all coding must be accurate period!  It is the word “if” that is the concern.

5.  Page 2-2, Prioritized Diagnoses: Clarify that the primary diagnosis, although the “chief reason for the encounter” may be actually different then the condition the patient states at the time of appointment (i.e. chief complaint).  Add something to the affect that primary diagnosis is the condition for which the most evaluation and management was performed. 

6.  Page 2-3, 2.2.3, Unconfirmed Diagnosis: The terms “unconfirmed” diagnosis and “unknown” diagnosis from Page 2-7 are often confused.  Could be semantics, but because of this, we ought to clarify the difference in each reference.  “Only AF can use ‘U’ code for unconfirmed.  Army uses “unknown” (799.9) as applicable for post deployment.

7.  Page 2-4, Chronic Conditions: Recommend additional guidance on the use of chronic conditions, this has caused some concerns in the field. For example, can we provide a list of common chronic conditions other than the two examples provided?

8. Page 2-5, V Codes:  Can we add a reference to this item that “the use of V Codes can affect your top diagnosis statistics- BUT that that is not a problem?  If proper coding conventions are followed, certain V Codes are coded as the first listed diagnosis.

9. Page 2-6, 2.2.6.2, DOD Unique V-Codes:  Many coders don’t understand the regulatory requirement surrounding certain health exams.  For the V70.5x category, references or explanations about the extender codes, especially 2,4,5&6 are needed.  For example, AR-40-xx (or service specific regulation) is the basis for “xx” exam.  

Also, the notation for V70.5_2 conflicts on page 2-6 and 2-7. What about V70.5_3 then?

MTF’s don’t understand the difference between “DOD” Fitness for Duty V70.5_7 and the ICD-9-CM “encounter for administrative issue of fitness certificate: V68.0 and 99455 or 99456. This is why a regulatory reason needs to be cited for these DOD specific codes.  This is particularly confusing in the aviation/flight physical categories.

10. Page 2-6, V Codes (cont from previous page): Code 840 (sprains and strains of shoulder and upper arm) should be 840x, this codes requires a fourth digit; i.e. 840.4 rotator cuff.

11. Page 2-7, Post Deployment Exams:  Missing a couple decimals in V70.5_6 (two references on the page).

Also, the “known symptom code:” 780.7 has a fifth digit in the ICD-(-CM.  Should be changed to: 780.7x.

12.  Page 2-8, 2.2.7.1, General E Code Guidance: The information provided on page 2-8 conflicts with the statement on page 2-12.  Page 2-8: “states at least one E code ‘must’ be entered on the ADM record; but on page 2-12, the example states “optional.”

13. Page 2-11, 2.2.7.9 Misadventures: The ADM stipulates that MTFs are supposed to have policies and procedures in place for use of misadventures and complications of care.  We have been asked whether there is TMA or service specific guidance to start this process.  Need more information.

14. Page 2-12, Injury Coding:  Concerns were raised about the actual documentation in Example 1.  Specifically, shouldn’t we be coding for pain and not the ankle fracture during the x-ray encounter?

Also, for Example 3, don’t we still need to know what caused the fracture when the dermatologist is treating the infected abrasions?  So add the E-code of E881.0? 

15. Page 2-13, Abortions: Can item H (637) be removed?  Or can a statement be annotated as a reminder we really shouldn’t be seeing this code used?

16. Page 2-14, Abortions (cont):  Fix typo- 3rd paragraph code V4558.4 should be V58.4x.  It also requires the fifth digit.

17.  Page 3-3, Summary of E&M Assignment Criteria: We may want to consider revising this table (3-1). On its own, it does not offer the specific requirements and rules validation required to make an appropriate E&M selection.  The fear is that it will “be used on its own” as the sole basis for a quick E&M decision.  Considering how poorly all the services are doing in selecting appropriate E&M codes, it is suggested that it be revised.

18. Page 3-10, Emergency Services: Please clarify the last sentence of 3.6.  “Code the Emergency Medical Systems (EMS) physician direction code as appropriate.”  Can we notate what “appropriate” is or where to find info?

19. Page 3-13, Prolonged Service WITHOUT Direct Patient Contact: The prolonged physician service without direct (face to face) patient contact conflicts with the OIB Functional Business Rules?  Refer to Page 78 and 79 of the OIB.  The OIB correctly states the coding guidance published by CMS.

At any rate, some MTF’s are telling coders to not code any non-direct “face to face contact.” For example: telephone consults, work coordinated with other clinic staff, referrals work, etc. telephone consults in OIB are indicated as 99371, 99372 and 99373, Page 20, OIB.

0. Page 3-18, APV’s: There seems to be a conflict between ADM page 3-18, 3.20.1 and OIB page 41 as it relates to pre-op and post-op visits and “global or non-global.”  Questions have also come up concerning Path reports…”do we wait for the 7-10 day post-op path report to be completed and then code the definitive diagnosis (benign or malignant) or code lesion of unspecified behavior?”  CPT pathology rules require the 80049-89399 to be used after the tests are done.

Another thought concerning this is to indicate in the ADM that the APV is coded with the information known and that the Tumor Registry records the malignancy.

21. Page 4-1, Procedures:  Never found any reference to specific surgical procedures under this area.  Often times, specific surgical procedures have their own unique rules.  For example, it may be useful to add references for some of the following systems (or others):          

Integumentary System:

Measurements of lesion excision under anesthesia are required.

Measurements of wound repair types are required to determine type, i.e.: simple, intermediate and complex.

Musculosketal Section:

Explain “how” and “when” to code casting/strapping- i.e. application and removal is included in initial fracture treatment. Then code for subsequent applications.  Too many problems at MTFs on this topic.

Males:

Address circumcisions and definition of newborn, i.e. >28 days: 54152 vs. <28 days: 54150 or 54160, etc.

Radiology Section: 

What happens during supervision and interpretation of radiology procedures? How are the professional, technical and global components coded?

Also noted for this section (and surgical): Please specify issues regarding component/combination codes and that two codes are needed to fully describe the procedure: i.e. in radiology: supervision & interpretation; and surgical: injections and place devices. 

Ophthalmology (4-8): 

Indicate reminder for “specialized codes” to verify modifiers since many codes are for bilateral procedures. So the use of a 

-52  modifier is required if the procedure was done on only one eye.

22.  Page 4-5, Vaccinations and Inoculations: There is a conflict between ADM page 4-5, paragraph 4.5 and OIB guidelines, page 45, Therapeutic or Diagnostic Infusions. What is the correct E&M code for the immunization clinic?

23.  Page 4-5, Pain Management Clinic:  The description for code 62351 is wrong.  The correct description is: “Implantation, revision or repositing of tunnel intrathecal or epidural catheter, for long term medication administration via an external pump or implantable reservoir/infusion pump; with laminectomy.”  

Also, recommend that the whole description for the code 62360-62362 and 90783-90784 be written in entirety- no shortcuts please.

24.  Page 4-6, Exposure to Biological Agents:  In Para 4.7, the code 795.31, is not a valid code.  The correct code should read 795.3.

25. Page 4-9, Dialysis (continuation of Page 4-8):  For dialysis treatments that are not directly related to the inpatient stay, why are “all” documented as an outpatient ancillary service.  It just seems that in a case of ESRD, the inpatient in need of dialysis not directly related to that stay (i.e. a fractured hip), that the dialysis would be considered a cc and does affect the management and treatment of the patient in the inpatient setting.

26.  Page 6-5, Medical Evaluation Boards:  In Para 6.10.3, add a  statement to the fact that the time spent writing the MEB is coded as a prolonged service without direct patient contact 99358-99359, occasion of service.

27. Page B-7, Diagnosis Description:  The specific descriptions for codes 493.00 1 thru 493.00 4 and 493.01 thru 493.01 4 are missing.  Need to be consistent with other DOD extenders. Please add them.  Probably a typo.

28.  Page C-1, E&M Modifiers:  The definition and use for modifier -21 is wrong.  See below. It differs from CPT Assistant, Winter 1992, pages 20-21.


Modifier -21 prolonged services 


CPT Assistant, Winter 1992 Pages: 20-21   Category: 


Related Information
-21 Prolonged Evaluation and Management Services: When the service(s) provided is prolonged or otherwise greater than that usually required for the highest level of evaluation and management service within a given category, it may be identified by adding modifier "-21" to the evaluation and management code number or by use of the separate five digit modifier code 09921. A report may also be appropriate.

This modifier is reported only with the highest level of evaluation and management (E/M) service within a given category. This means that the physician's service(s) have exceeded the highest level of E/M service. For example, a physician sees a new patient in the office with severe chronic obstructive pulmonary disease, congestive heart failure and hypertension. The physician performs the three key components found in CPT code 99205 plus spends a total of two hours performing tests and repeated evaluations to stabilize the patient's condition so that the patient may be sent home instead of being admitted to the hospital. The actual performance of diagnostic tests/studies for which specific CPT codes are available are reported in addition to the level of E/M service provided. The time spent performing diagnostic tests procedure which have specified CPT codes is not included in the time associated with an E/M code.

If this patient had an unplanned thoracentesis (code 32000), for example, performed at this visit, the thoracentesis would be reported in addition to the E/M code selected to report the evaluation and management services.

This example demonstrates that in order to report the -21 modifier with 99205, the physician's work must exceed "a comprehensive history, a comprehensive examination and medical decision making of high complexity"

The -21 modifier does not modify the "surgical" procedure performed (thoracentesis), yet it can be reported with the E/M services provided on the day a surgical procedure was performed. This example was given to illustrate how a level of E/M service, the -21 modifier, and a "surgical" procedure would all be reported on the same day related to one encounter.

In certain specialties, the -21 modifier may be reported more frequently than in other specialties because of the nature of the problems seen by that specialist. However, the documentation provided by any physician must indicate the prolonged or otherwise greater services provided at the encounter when the -21 modifier is appended to the highest level of service in a given category

CPT Assistant © Copyright 1990–2001 American Medical Association. All Rights Reserved

29.  An ADM System issue brought to our attention by an MTF states that “the code 305.90 description is wrong in CHCS.”  We believe that it is supposed to be fixed in the next release, but have no verification on this.  Apparently a MHS trouble ticket was called in.

30.  It would be nice to have a master reference list as an additional addendum to restate all the guidelines that are listed throughout the ADM.  This would include the: ICD-9-CM, CPT, HCPCS, CPT Assistant, Coding Clinic, UBU web site:  www.tricare.osd.mil/org/pae/ubu, and the proponent for these references, among others…

31.  Are we tracking any other logic errors in the software?  We have heard that some coding conventions are not enforced by ADM in specific areas? 

32.  Finally, it is recommended that an additional addendum describing all the “ins and outs” of 99499 be created.  This is due to the fact that there are so many separate instances that it is used, that it makes it hard for someone to see its “complete” purpose. 
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